



ОТЧЕТ ОБ ИСПЫТАНИИ

ОБЪЕКТ ИСПЫТАНИЙ

United ATF MV-99



РЕЗУЛЬТАТЫ ИСПЫТАНИЙ

40°	² /	33		35,25
100°	² /	33		7,37
	-	25371		182
150° , 3		2917		2
	⁰	20287		50
	%	6481		0,199
:				
Mo				0
P				581
Zn				2
Ba				0
B				201
Mg				1
Ca				252
Sn				0
Pb	/	5185		0
Al				0
Fe				1
Cr				0
Cu				0
Ni				0
Ti				0
Si				3
Na				2
K				0
	IR Units	2412		25